Tk
Al

L Ontise % Munistc ) of! Fly Frsrriamen

! - ’ ‘;L e .l.l“’ ¢ ] /
i SRS N T k. 2 ' .
% ‘
—r T —r—
QP
»
‘ e
,)- \ 4 -‘
" Iln’ -

DRINKING WATER SURVEILLANCE PROGRAM

CHATHAM |
WATER TREATMENT s |
PLANT

ANNUAL REPORT 1990




ISSN 0843-8315

CHATHAM
WATER TREATMENT PLANT

DRINKING WATER SURVEILLANCE PROGRAM

ANNUAL REPORT 1990

JULY 1992

€

PRINTED ON
RECYCLED PAPER
IMPRIME SUR
DU PAPIER RECYCLE

Cette publication technique
n'est disponible qu’en anglais.

Copyright: Queen’s Printer for Ontario, 1992
This publication may be reproduced for non-commercial purposes
with appropriate attribution.

PIBS 2023
Log 92-2302-235

CHATHAM PUBLIC LIBRARY



The Drinking Water Surveillance Program (DWSP) for Ontario is a
[...]
odour control and disinfection. This plant has a design capacity of
91.000 x 1000 m /day The Chatham water treatment plant serves a
population of approximately 42,000.

The sample day flows ranged from 20.2 x 1000 m3/day to 33.7 x 1000
m /day

General plant information is presented in Table 1 and a schematic
of plant processes, chemical addition points and sampling locations
in Figure 1.

SAMPLING AND ANALYSES

Sample lines in the plant were flushed prior to sampling to ensure
that the water obtained was indicative of its origin and not
residual water standing in the sample line.

At all distribution system locations two types of samples were
obtained, a standing and a free flow. The standing sample consisted
of water that had been in the household plumbing and service
connection for a minimum of six hours. These samples were used to
make an assessment of the change in the 1levels of inorganic
compounds and metals, due to leaching from, or deposition on, the
Plumbing system. The only analyses carried out on the standing



samples therefore, were General Chemistry and Metals. The free flow
sample represented fresh water from the distribution main, since
the sample tap was flushed for five minutes prior to sampling.

Attempts were made to capture the same block of water at each
sampling point by taking the retention time into consideration.
Retention time was calculated by dividing the volume of water
between two sampling points by sample day flow. For example, if it
was determined that retention time within the plant was five hours,
then there would be a five hour interval between the raw and
treated sampling. Similarly, if it was estimated that it took
approximately one day for the water to travel from the plant to the
distribution system site, this site would be sampled one day after
the treated water from the plant.

Stringent DWSP sampling protocols were followed to ensure that all
samples were taken in a uniform manner (see Appendix B).

Plant operating personnel routinely analyze parameters for process
control (Table 2).

Raw water (chlorinated at the Lake Erie pumping station), treated
water at the plant, and water at two locations in the distribution
system was sampled for the presence of approximately 180
parameters. Parameters were divided into the following groups:
bacteriological, inorganic and physical (laboratory chemistry,
field chemistry and metals), and organic (chloroaromatics,
chlorophenols, pesticides and PCB, phenolics, polyaromatic
hydrocarbons, specific pesticides and volatiles). Samples were
analyzed for specific pesticides and chlorophenols twice a year in
the spring and fall. Laboratory analyses were conducted at the
Ministry of the Environment facilities in Rexdale, Ontario.

Field measurements were recorded on the day of sampling and were
entered onto the DWSP database as submitted by plant personnel.

Table 3 contains information on delay time between raw and treated
water sampling, flow rate, and treatment chemical dosages.

Table 4 is a summary break-down of the number of water samples
analyzed by parameter and by water type. The number of times that
" a positive or trace result was detected is also reported.

Positive denotes that the result is greater than the statistical
limit of detection established by the Ministry of the Environment
laboratory staff and is quantifiable. Trace (<T) denotes that the
level measured is greater than the lowest value detectable by the
method but lies so close to the detection limit that it cannot be
confidently quantified.

Page 2



Table 5 presents the results for parameters detected on at least
one occasion.

Table 6 lists all parameters analyzed in the DWSP.

Associated guidelines and detection limits are also supplied on
Tables 5 and 6. Parameters are listed alphabetically within each
scan.

DISCUSSION

GENERAL

Water quality was judged by comparison with the Ontario Drinking
Water Objectives publication (ODWOs). When an Ontario Drinking
Water Objective (ODWO) was not available, guidelines/limits from
other agencies were used. These guidelines were obtained from the
Parameter Listing System database.

IN THIS REPORT, DISCUSSION IS LIMITED TO:
- THE TREATED AND DISTRIBUTED WATER;
- ONLY THOSE PARAMETERS WITH CONCENTRATIONS ABOVE GUIDELINE
VALUES; AND
- POSITIVE ORGANIC PARAMETERS DETECTED.

BACTERIOLOGICAL

Guidelines for bacteriological sampling and testing of a supply are
developed to maintain a proper supervision of its bacteriological
quality. Routine monitoring programs usually require that multiple
samples be collected in a given system. Full interpretation of
bacteriological quality cannot be made on the basis of single
samples.

Standard plate count is a test used to supplement routine analysis
for coliform bacteria. The limit for standard plate count (at 35°C
after 48 hours) in the ODWOs is 500 counts/mL (based on a geometric
mean of 5 or more samples). DWSP bacteriological analysis of
treated and distributed water was limited to standard plate count,
which may indicate some deterioration in water quality if the
guideline of 500 counts/mL is exceeded.

Standard plate count (membrane filtration) exceeded the ODWO
Maximum Desirable Concentration of 500 counts/mL in 1 of 32 treated
and distributed water samples with a maximum reported value of
1,800.0 counts/mL.

Page 3



INORGANIC & PHYSICAL
CHEMISTRY (FIELD)

It is desirable that the temperature of drinking water be less than
15°C. The palatability of water is enhanced by its coolness. A
temperature below 15°C will tend to reduce the growth of nuisance
organisms and hence minimize associated taste, colour, odour and
corrosion problems. The temperature of the delivered water may
increase in the distribution system due to the warming effect of
the soil in late summer and fall and/or as a result of higher
temperatures in the source water.

Field temperature exceeded the ODWO Maximum Desirable Concentration
of 15°C in 10 of 32 treated and distributed water samples with a
maximum reported value of 20.0°C.

CHEMISTRY (LAB)

The ODWOs indicate that a hardness level of between 80 and 100 mg/L
as calcium carbonate for domestic waters provides an acceptable
balance between corrosion and encrustation. Water supplies with a
hardness greater than 200 mg/L are considered poor and would
possess a tendency to form scale deposits and result in excessive
soap consumption.

Hardness exceeded the ODWO Aesthetic or Recommended Operational
Guideline of 80-100 mg/L in all 32 treated and distributed water
samples with a maximum reported value of 135.6 mg/L.

Turbidity in water is caused by the presence of suspended matter
such as clay, silt, colloidal particles, plankton and other
microscopic organisms. The most important potential health effect
of turbidity is its interference with disinfection in the treatment
plant and the maintenance of a chlorine residual. The ODWO Maximum
?;;g?table Concentration for turbidity is 1 Formazin Turbidity Unit

The lab turbidity exceeded the Maximum Acceptable Concentration in
6 of 12 treated water samples with a maximum reported value of 2.9
FTU but these were not confirmed by the corresponding field
turbidities which were considered more reliable.

METALS

At present, there is no evidence that aluminum is physiologically
harmful and no health limit for drinking water has been specified.
The measure of aluminum in treated water is important to indicate
the efficiency of the treatment process. The ODWOs indicate that a
useful guideline is to maintain a residual below 100 ug/L as
aluminum in the water leaving the plant, to avoid problems in the
distribution system.

Page 4



Aluminum exceeded the ODWO Aesthetic or Recommended Operational
Guideline of 100 ug/L in 7 of 32 treated and distributed water
samples with a maximum reported value of 140.0 ug/L.

ORGANIC
CHLOROAROMATICS

The results of the chloroaromatic scan showed that none were
detected above trace levels.

CHLOROPHENOLS

The results of the chlorophencl scan showed that none were
detected.

POLYAROMATIC HYDROCARBONS (PAH)
The results of the PAH scan showed that none were detected.
PESTICIDES & PCB
The results of the PCB scan showed that none were detected.

The results of the regular pesticide scan showed that none were
detected above trace levels.

PHENOLICS

Phenolic compounds are present in the aquatic environment as a
result of natural and/or industrial processes. The ODWOs recommend,
as an operational guideline, that phenolic substances in drinking
water not exceed 2.0 ug/L. This limit has been set primarily to
prevent undesirable taste and odours, particularly in chlorinated
water.

Phenolics exceeded the ODWO Aesthetic or Recommended Operational
Guideline of 2.0 ug/L in 1 of 12 treated water samples with a
maximum reported value of 7.8 ug/L.

SPECIFIC PESTICIDES

The results of the specific pesticides scan showed that none were
detected.

VOLATILES

Ethylbenzene was found at positive levels in 1 of the 31 treated

and distributed water samples analyzed. The concentration was 0.55
ug/L. This was below the ODWO Aesthetic Objective of 2.4 ug/L.

Page 5



The detection of benzene, ethylbenzene, to}uene and yylenes at low,
trace levels may be a laboratory artifact derived from the

analytical methodology.

1,1,1-Trichloroethane was reported at a positiqg level in 1 of 31
treated and distributed water samples with a maximum reported value
of 0.66 ug/L. This is below the United States Environmental
Protection Agency Maximum Contaminant Level of 200 ug/L.

Trihalomethanes (THMs) are produced during the water treatment
process and will always occur in chlorinated waters. THMs are
comprised of chlorofornm, chlorodibromomethane and
dichlorobromomethane; bromoform occurs occasionally. Results are
reported for the individual compounds as well as for total THMs.
Only total THMs results are discussed.

Total THMs were found at positive levels in the 31 treated and
distributed water samples analyzed with a maximum level of 62.3
ug/L. This was below the ODWO Maximum Acceptable Concentration of
350 ug/L.

THMs were detected in the raw water samples taken at the plant. The

raw. water had been chlorinated at the lowlift pumping station at
Lake Erie.

CONCLUSIONS
The Chatham water treatment plant, for the sample year 1990,

‘produced good quality water and this was maintained in the

distribution system.

No known health related guidelines were exceeded.

Page 6




FIGURE 1

CHATHAM WTP
SCHEMATIC CHARACTERISTICS
LAKE ERIE
' = STEEL CRIB
Y CONCRETE INTAKE PIPE
1B SCREEN WELL

ﬁﬁjﬁ] 4 LOWLIFT PUMPS
CHLORINE, ALUM,
—f RAW WATER TAKEN HERE

RAPID MIXER
E_j 2 FLOCCULATION TANKS
" 2 PRIMARY SETTLING TANKS
SEDIMENTATION POND
4 CONCRETE FILTER TANKS

1 CONCRETE CLEAR WELL

TREATED WATER RESERVOIR

L:_I L;_l 4 HIGHLIFT PUMPS

<afl—— TREATED WATER SAMPLE SITE



TABLE 1
DRINKING WATER SURVEILLANCE PROGRAM

PLANT GENERAL REPORT

WORKS #: 220003378
PLANT NAME: CHATHAM WTP
DISTRICT: CHATHAM
REGION: SOUTHWEST

DISTRICT OFFICER :J. DRUMMOND

UTM #: 174165654678830

PLANT SUPERINTENDENT: KEN BANKS

ADDRESS: 325 GRAND AVE EAST
CHATHAM, ONTARIO
N7L 1W9

(519-352-5840 )

MUNICIPALITY: CHATHAM
AUTHORITY: MUNICIPAL

PLANT INFORMATION

PLANT VOLUME: - (X 1000 M3)
DESIGN CAPACITY: 91.000 (X 1000 M3/DAY)
RATED CAPACITY: - (X 1000 M3/DAY)
MUNICIPALITY POPULATION
CHATHAM 42,000

Page 8



DRINKING WATER SURVEILLANCE PROGRAM

ALUMINUM

COMBINED CHLORINE RESIDUAL
FREE CHLORINE RESIDUAL
TOTAL CHLORINE RESIDUAL

PH

TEMPERATURE

TURBIDITY

TABLE 2

IN-PLANT MONITORING

LOCATION

TREATED WATER
TREATED WATER
TREATED WATER
TREATED WATER
TREATED WATER
TREATED WATER

TREATED WATER
TREATED WATER

IN

IN

IN

IN

IN

IN

IN

EEEEEEE

WEEKLY
DAILY
WEEKLY
DAILY

DAILY
CONTINUOUS

Page 9



DRINKING WATER SURVEILLANCE PROGRAM CHATHAM WTP SAMPLE DAY CONDITIONS FOR 1990

DELAY *

£
BEEINNY LS
8883888k

PRE CHLORINATION

—
D

-
buo‘oom:—ouuaob

-

SBARBE58BR%H

—_

POST CHLORINATION
- CHLORINE

RENBNRZ328

TR L

THE DELAY TIME BETWEEN THE RAW AND TREATED WATER SAMPLING, SHOULD ESTIMATE THE RETENTION TIME.

Page 10



TABLE 4
DRINKING WATER SURVEILLANCE PROGRAM CHATHAM WTP
SUMMARY TABLE OF RESULTS (1990)

RAW TREATED SITE 1 SITE 2

:fu“mn TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE
BACTERIOLOGICAL
FECAL COLIFORM MF " 0o 0 ; ’ ’
STANDRD PLATE CNT MF ‘ . i 12 1 0 M 30 9 5 0
TOTAL COLIFORM MF 1 0o 0 ; . .
T COLIFORM BCKGRD MF 1" 6 0 : g
*TOTAL GROUP BACTER1OLOGICAL

33 o L r B B 3 0 9 5 0
CHEMISTRY (FLD)
FLD CHLORINE (COMB) 12 12 o0 1 12 0 19 9 0 % % 0
FLD CHLORINE FREE 12 12 0 12 0 19 9 0 1% % 0
FLD CHLORINE (TOTAL) 12 2 0 1 2 0 19 9 0 % % 0
FLD PH 12 12 0 12 12 0 19 9 0 % % 0
FLD TEMPERATURE 12 2 0 12 2 0 19 19 0 1% % 0
FLD TURBIDITY 12 12 0 12 2 0 17 7 0 % % 0
*TOTAL SCAN CHEMISTRY (FLD)

7 7”7 0 " 72 0 M2 M2 0 8 & 0

..............................................................................................................

CHEMISTRY (LAB)
ALKALINITY 12 12 0 12 12 0 19 19 0 1% 1% 0
CALCIUM 12 12 0 12 12 0 19 19 0 1% 1% 0
CYANIDE 12 0 0 12 0 0 . ¢ ~ : S 5
CHLORIDE 12 12 0 12 12 0 19 19 0 1% 14 0
COLOUR 12 0 6 12 1 9 19 6 12 14 0 14
CONDUCTIVITY 12 12 0 12 12 0 19 19 0 14 14 0
" DISS ORG CARBON 12 12 0 12 12 0 19 19 0 1% 14 0
FLUORIDE 12 12 0 12 12 0 19 19 0 1% 1% 0
HARDNESS 12 12 0 12 12 0 19 19 0 1% 1% 0
TONCAL 12 12 0 12 12 0 19 19 0 1% 1% 0
LANGELIERS INDEX 12 12 0 12 12 0 19 19 (] 14 14 0
MAGNES UM 12 12 0 12 12 0 19 19 0 1% 14 0
SODIUM 12 12 0 12 12 0 19 19 0 1% 1% 0
AMMONIUM TOTAL 12 1 2 12 0 3 19 4 6 1% 0 5
NITRITE 12 4 8 12 1 4 19 3 M 14 0 1
TOTAL NITRATES 12 12 0 12 12 0 19 19 0 14 14 0
::rm TOT KJELD 12 12 0 12 1 1 19 19 0 14 1% 0
12 12 0 12 12 0 19 19 0 1% 14 0
PHOSPHORUS ;;# REACT 12 8 3 12 0 5 . . ; : & 5
AL 12 12 0 12 2 6 . . ; ; g =
SULPHATE 12 12 0 12 12 0 19 19 0 14 14 0
TURBIDITY 12 12 0 12 12 0 19 19 0 1% 1% 0

*TOTAL SCAN CHEMISTRY (LAB)

264 217 19 264 195 28 361 317 29 266 226 30

Lt TP —
Cessscsmmsne- cEssssssecssseseaEeesEEEsTETaaEn.
e T T T T T e e

Page 11



-

TABLE &
DRINKING WATER SURVEILLANCE PROGRAM CHATHAM WTP
SUMMARY TABLE OF RESULTS (1990)

RAW TREATED SITE 1 SITE 2
SCAN :
PARAMETER TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE TOTAL POSITIVE TRACE
METALS A
SILVER 12 0 0 12 0 0 19 0 0 13 0 0
ALUMINUM 12 12 0 12 12 0 19 19 0 13 13 0
ARSENIC 12 N 12 0 9 19 0 13 13 0o 10
BARIUM 12 12 0 12 12 0 19 19 (] 13 13 0
BORON 12 10 2 12 10 2 19 16 3 13 10 3
BERYLLIUM 12 0 4 12 0 0 19 0 4 13 0 1
CADMIUM 12 0 2 12 0 1 19 1 6 13 0 3
COBALT 12 0 12 12 g & 19 0 15 13 0 1
CHROMIUM 12 0 [ 12 0 530 19 o0 B 13 ¢ N
COPPER 12 1 1" 12 0 12 19 17 2 13 8 5
IRON 12 9 3 12 2 19 14 5 13 9 4
MERCURY 12 4 5 12 1 1 . : - : - :
MANGANESE 12 12 0 12 1 1 19 19 0 13 13 0
MOLYBDENUM 12 12 0 12 12 0 19 19 0 13 13 (]
NICKEL 12 T [ 12 1 8 19 6 10 13 2 8
LEAD 12 3 9 12 3 9 19 1" 8 13 5 8
ANT IMONY 12 6 6 12 4 8 19 1 8 13 10 3
SELENIUM 12 0 3 12 0 5 19 0 7 13 0 6
STRONTIUM - 12 12 0 12 12 0 19 19 0 13 13 0
TITANIUM 12 7 5 12 4 8 19 R T 13 2 ¥
THALLIUM 12 0 0 12 0 1 19 0 0 13 0 0
URANIUM 12 AR | 12 9 g 19 0o 19 13 T
VANAD 1UM 12 4 8 12 9 3 19 & 15 13 5 8
ZINC 12 7 5 12 211 19 19 0 13 13 0
*TOTAL SCAN METALS
; 288 13 117 288 95 121 437 201 %2 299 129 106
*TOTAL GROUP INORGANIC & PHYSICAL
624 402 136 624 362 149 910 630 171 649 437 136
CHLOROAROMAT ICS .
HEXACHLOROBUTAD 1 ENE 1" 0 0 1" 0 0 9 0 0 9 0 0
123 TRICHLOROBENZENE 1" 0 0 1" 0 0 9 0 0 9 0 0
1234 T-CHLOROBENZENE 1 0 0 1" 0 0 9 0 0 9 0 0
1235 T-CHLOROBENZENE 1 0 0 1 0 0 9 0 0 9 0 0
124 TRICHLOROBENZENE 1 0 0 1" 0 0 9 0 0 9 0 0
1245 T-CHLOROBENZENE 1 0 0 " 0 0 9 0 0 9 0 0
135 TRICHLOROBENZENE 1 0 0 " 0 0 9 ] 0 9 0 0
HCB 1" 0 0 1 0 0 9 0 0 9 0 0
HEXACHLOROETHANE 1" 0 0 1" 0 0 9 0 0 9 0 ]
OCTACHLOROSTYRENE 1" 0 0 1" 0 0 9 0 0 9 0 0
PENTACHLOROBENZENE 1" 0 0 1" 0 0 9 0 0 9 0 0
236 TRICHLOROTOLUENE 1 0 0 1 0 0 9 0 0 9 0 0
245 TRICHLOROTOLUENE 1 0 0 " 0 0 9 0 0 9 0 0
26A TRICHLOROTOLUENE 1" 0 0 1" 0 0 9 0 ] 9 0 0
*TOTAL SCAN CHLOROAROMATICS
. 154 0 0 154 0 0 126 0 0 126 0 0

Page 12



TABLE &
DRINKING WATER SURVEILLANCE PROGRAM CHATHAM WTP